
Package leaflet: Information for the user 

 

Jox, oral cavity spray, solution 
povidone iodide, allantoin 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet 
1. What Jox is and what it is used for 

2. What you need to know before you use Jox 

3. How to use Jox 

4. Possible side effects 

5. How to store Jox 

6. Contents of the pack and other information 

 

 

1. What Jox is and what it is used for 

 

The main active substance of the medicine is povidone iodide. In contact with skin and mucous 

membranes, it releases iodine which destroys microorganisms (bacteria, fungi, some viruses) which cause 

various illnesses. Therefore, Jox is suitable for disinfecting the oral cavity and pharyngeal region. Jox also 

contains allantoin, which facilitates the healing of tissues damaged by inflammation. 

 

Without first talking to a doctor, Jox may be used to treat numerous oral and pharyngeal infections, such 

as sore throat, mouth ulcers and gingivitis. 

 

Jox is used to ensure oral hygiene in the case of dental and oral surgery (before, during and after surgery). 

It is also used as supportive treatment to concomitant antibiotic treatment of streptococcal tonsillitis. The 

suitability of Jox for treating these conditions is determined by your doctor. 

 

Jox may be used in children starting from the age of 8, as well as in adolescents and adults. Children aged 

8–12 may use Jox only on the recommendation of a doctor. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

 

2. What you need to know before you use Jox  

 

Do not use Jox 
- if you are allergic to iodine or any of the other ingredients of this medicine (listed in section 6); 

- if you are pregnant or breast-feeding; 

- 2 weeks before and after a scheduled test or treatment with radioactive iodine; 

- if you have an overactive thyroid gland; 

- if you have renal impairment; 

- in children under the age of 8. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Jox: 

- if you have laryngitis (throat infection). In the case of laryngitis (the symptoms include hoarseness 

of the throat, wheezing breathing and barking cough), you may administer Jox only on the 

recommendation of a doctor. 

- if you have liver impairment. The doctor should decide suitability of use. 

 

 



Other medicines and Jox 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

Jox and other concomitantly used medicines, especially medicines that are administered topically in the 

mouth and pharynx, may interact. Jox may not be used concomitantly with other medicines which 

disinfect the mouth and pharynx, especially hydrogen peroxide. Avoid concomitant use with lithium 

treatment. 

 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before using this medicine. 

Do not use Jox during pregnancy and breast-feeding. 

 

Driving and using machines 
Jox has no influence on the ability to drive or use machines. 

 

Jox contains sodium, ethanol and propylene glycol 
This medicine contains less than 1 mmol (23 mg) sodium per dose, ie it is essentially 'sodium-free'. 

This medicinal product contains up to 200 mg alcohol (ethanol) in a single dose corresponding to 18.6% 

by volume. The alcohol content of one dose of this medicine is less than in 4 ml of beer or 2 ml of wine. 

The small amount of alcohol in this medicine has no significant effect. 

This medicinal product contains 300 mg of propylene glycol per ml. 

 

 

3. How to use Jox 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. Unless prescribed otherwise by your doctor, the 

medicine is usually administered 2–4 times a day or more frequently, if necessary (every 4 hours). Spray 

up to 3 times in both sides or directly in the affected area, but no more than 6 times per day. The interval 

between two administration times should be at least 4 hours. 

 

The medicine is dosed from the bottle with a mechanical spray and applicator (see Figure A1 or A2) 

 

 

 

 

1. If necessary, remove the applicator from the plastic bag with scissors (see Figure B2) 

 

 

 

2. Check the applicator. Do not use the applicator if it is damaged. 

3. Remove the protective cap from the sprayer. 

4. Place the applicator on the bottle (see Figure B3). 

 



 

 

5. Press the sprayer 2–3 times, so that the solution reaches the sprayer and sprays after a press. 

6. Place the end of the applicator in your mouth and close it. Hold your breath and press 2 times, so 

that one dose is aimed on the right and the other on the left. During use, hold the sprayer in a 

vertical position. 

Do not breathe in or swallow the sprayed solution! Before use, wash the applicator with hot water and 

always check the applicator. Do not use the applicator if it is damaged. 

 

Use in children and adolescents 
In children, the spray may be used starting from the age of 8 and only if they are not resisting the foreign 

body placed in their mouth (applicator) and are able to cooperate, i.e. they are able to hold their breath and 

not swallow the medicine after administration. 

 

If you feel that the effect of Jox is too strong or too weak, talk to your doctor or pharmacist. 

 

If you use more Jox than you should 
If you use more Jox than you should or if you child has accidentally ingested Jox, talk to the doctor 

immediately. 

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Symptoms that may occur after the administration of the medicine include irritation of mucous 

membranes, hot sensation, itching, blistering and dryness of the mouth. In general, these reactions are 

transient. In the case of persistent irritation or dryness of the mouth, talk to a doctor immediately. 

 

As with all medicines, some patients may be allergic (hypersensitive) to Jox. In the case of allergy, 

reactions occur immediately after using the medicine. An allergic reaction may occur in the form of a 

rash, small red spots on the skin, itching or the skin may become sensitive to sunlight. In rare cases, 

breathing difficulty or pharyngeal swelling may occur. These symptoms require emergency treatment. If 

these symptoms occur, stop using Jox immediately and talk to a doctor or go to the reception of the 

nearest hospital. 

 

Long-term use of Jox may cause an increase in the absorption of iodine and lead to systemic effects, such 

as an excessive amount of sodium in the blood and renal impairment. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee . By reporting side 

effects you can help provide more information on the safety of this medicine. 

http://www.ravimiamet.ee/


5. How to store Jox 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store at a temperature higher than 25 °C. Store in the original package, protected from light. Do 

not administer the spray near an open fire. 

 

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to the 

last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information What Jox contains 
 

- The active substances are povidone iodide and allantoin. 1 mL of solution contains 85 mg of 

povidone iodide and 1 mg of allantoin. 

- The other ingredients are citric acid monohydrate, levomenthol, propylene glycol, 96% ethanol, 

sodium citrate dihydrate and purified water. 

 

What Jox looks like and contents of the pack 
Clear to slightly opalescent, reddish-brown, completely water-miscible liquid. 

Plastic bottle (PET), which contains 30 mL of solution, equipped with a screw cap, mechanical stopper 

system, a sprayer and a mouth applicator. The plastic bottle is packaged in an outer package along with 

the package leaflet and mouth applicator. 

 

Marketing Authorisation Holder and Manufacturer 
TEVA Czech Industries s.r.o. 

Ostravská 29  

747 70 Opava-Komárov  

Czech Republic 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

UAB Teva Baltics Estonian branch 

Hallivanamehe 4 

11317 Tallinn 

Telephone: +372 6610801 

 

This leaflet was last revised in October 2020. 


